CAP FRAME (Shaft-less)

Parts List

** Applied M/C: XT-CAII / XT-CBAT-CII / XY-CII /XS-C **
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Wide cap frame XY-(C set
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00—1 Wide cap frame XY-C set
74 Fi§F#XY—-Ctwy b+

ITEM LI ST No. DESCRIPTION e Q' TY NOTE
1| A9012433  [Star knob(Tap hole) STK3ONT R8—7 T (8 TR) STKINT 2 [yl frane
2 LA732801 Wide cap frame XY-C set 74 FIEFHXY-CY b 1set
3 LA732411 Main body frame a’ ssy (XY-C) AR {KHAssy (XY-C) 1set
4 LA730022 Cap change frame a' ssy IEFEHAssy 2set
5 KX270442 Cap frame attachment set BERTEYF AV REY b 1set
6 KX270421 Cap attachment fixing screw BF7RYF AL PR 2
7 KX270412 Needle bar attachment for cap frame 2.5mm IEFHEHIRTEYF AL~ 2.5m 1
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00-2 Wide cap frame XS-C set
DA FIEF®RXS-Ctzv +




00—2 Wide cap frame XS-C set
74 KI§F#¥XS—Ctvy bk

ITEM LI ST No. DESCRIPTION e Q' TY NOTE

1| A9012433  [Star knob(Tap hole) STK3ONT R8—7 T (8 TR) STKINT 2 [yl frane

2 LA732270 Wide cap frame XS-C set 74 FIEFHXS-CEY b 1set

3 LA732390 Main body frame a ssy (XS-C) Ak #Assy (XS-C) 1set

4 LA730022 Cap change frame a' ssy IEFEHAssy 2set

5 KX270442 Cap frame attachment set BFRTEYFAY Y b 1set

6 KX270421 Cap attachment fixing screw BF7RYF AL PR 2

7 KX270412 Needle bar attachment for cap frame 2.5mm IEFHEHIRTEYF AL~ 2.5m 1
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00-3 Wide cap frame CAll set
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00—3

Wide cap frame CAI set

JA4 FI§F#CAILY +

ITEM LI ST No. DESCRIPTION e Q' TY NOTE
1| A9012433  [Star knob(Tap hole) STK3ONT R8—7 T (8 TR) STKINT 2 [yl frane
2 LA733000 Wide cap frame CA2 set 74 FIEFHCA2EY b 1set
3 LA733010 Main body frame a’ ssy(CA2) Ak #Assy (CA2) 1set
4 LA730022 Cap change frame a' ssy IEFEHAssy 2set
5 KX270442 Cap frame attachment set BFRTEYFAY Y b 1set
6 KX270421 Cap attachment fixing screw BF7RYF AL PR 2
7 KX270412 Needle bar attachment for cap frame 2.5mm IEFHEHIRTEYF AL~ 2.5m 1
8 LA733080 Lock attachment (L) Oyo78yFAU L) 1
9 LA733070 Lock attachment (R) Oy9F72yFAV LR 1
10 LA733060 Lock attachment set Oy 72y FAvbey b 1set
51 Plain washer ¢5x ¢10xt1 FEREL p5x p10xt]
52 Hex. socket head cap screw M5x 14 RAEFFHRIL b M5x 14
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00-4 Wide cap frame CBII set

T4 FIEFRCB I 12y +




00—4 Wide cap frame CBII set
74 RigF#CcBI+EY k

ITEM LI ST No. DESCRIPTION e Q' TY NOTE

1| A9012433  [Star knob(Tap hole) STK3ONT R8—7 T (8 TR) STKINT 2 [yl frane

2 LA732290 Wide cap frame CB2 set 74 FIEFHCB2EY + 1set

3 LA732690 Main body frame assy(CB2) Ak #Assy (CB2) 1set

4 LA730022 Cap change frame a' ssy IEFEHAssy 2set

5 KX270442 Cap frame attachment set BFRTEYFAY Y b 1set

6 KX270421 Cap attachment fixing screw BF7RYF AL PR 2

7 KX270412 Needle bar attachment for cap frame 2.5mm IEFHEHIRTEYF AL~ 2.5m 1
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01—1 Semi wide cap frame XY-C set
ST/ FIEFHRXY-—CEY b
ITEM L1 ST No. DESCRIPTION EYTE QTY NOTE
1| A9012433  [Star knob(Tap hole) STK3ONT 28—/ T (89 TR) STKIONT 2 |t
2 LA732940 Semi wide cap frame XY-C set 274 FIEFRXY-CEY + 1set
3 LA732411 Main body frame a’ ssy (XY-C) A {AB:Assy (XY-C) 1set
4 LA730930 Semi cap change frame(120) a’ ssy + SI§FEH (120) Assy 2 set
LA730960 Semi wide 180 parts set €ITA F1808—VEy b 2 set
5 KX270442 Cap frame attachment set BFRTFTEVFAVFEY b 1set
6 KX270421 Cap attachment fixing screw BFF7RYF AL FBRITRS 2
7 KX270412 Needle bar attachment for cap frame 2.5mm IEFHASRT 2 v F A2 2.5m 1
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01-2 Semi wide cap frame XS-C set




01—2 Semi wide cap frame XS-C set
tI74 FIEFREXS—CtEy k
ITEM L1 ST No. DESCRIPTION EYTE QTY NOTE
1| A9012433  [Star knob(Tap hole) STK3ONT 28—/ T (89 TR) STKIONT 2 |t
2 LA732950 Semi wide cap frame XS-C set T2TA FIFFRXS-CEY + 1set
3 LA732390 Main body frame a’ ssy (XS-C) A {AB:Assy (XS-C) 1set
4 LA730930 Semi cap change frame(120) a’ ssy + SI§FEH (120) Assy 2 set
LA730960 Semi wide 180 parts set €ITA F1808—VEy b 2 set
5 KX270442 Cap frame attachment set BFRTFTEVFAVFEY b 1set
6 KX270421 Cap attachment fixing screw BFF7RYF AL FBRITRS 2
7 KX270412 Needle bar attachment for cap frame 2.5mm IEFHASRT 2 v F A2 2.5m 1
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01—3 Semi wide cap frame CAIl set
I04 RIEFHRCAIEY b
ITEM LI ST No. DESCRIPTION e Q' TY NOTE
1| A9012433  [Star knob(Tap hole) STK3ONT 28—/ T (89 TR) STKIONT 2 |t
2 LA733100 Semi wide cap frame CA2 set 274 FIgF#HCA2E Y b 1set
3 LA733010 Main body frame a ssy (CA2) A {KH:Assy (CA2) 1set
4 LA730930 Semi cap change frame(120) a’ ssy + SI§FEH (120) Assy 2 set
LA730960 Semi wide 180 parts set €374 R180/8—Ytw k 2set
5 KX270442 Cap frame attachment set BFRTFTEVFAVFEY b 1set
6 KX270421 Cap attachment fixing screw BFF7RYF AL FBRITRS 2
7 KX270412 Needle bar attachment for cap frame 2.5mm IEFHAMIRT 2 v F A2 b 2.5m 1
8 LA733080 Lock attachment (L) Oy978yFALED 1
9 LA733070 Lock attachment (R) Oy978yFAVER 1
10 LA733060 Lock attachment set Oy 78y FAvbey k 1set
51 Plain washer ¢5x ¢10xt1 FEEE p5x p10xt]
52 Hex. socket head cap screw M5x 14 ARARMRIL ~ M5x 14
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01—4 Semi wide cap frame CBI set
X4 FIEFHRCBIEY b
ITEM L1 ST No. DESCRIPTION EYTE QTY NOTE
1| A9012433  [Star knob(Tap hole) STK3ONT 28—/ T (89 TR) STKIONT 2 |t
2 LA732960 Semi wide cap frame CB2 set 274 FIgF#HCB22EY b 1set
3 LA732690 Main body frame a ssy(CB2) A {A#:Assy (CB2) 1set
4 LA730930 Semi cap change frame(120) a’ ssy + SI§FEH (120) Assy 2 set
LA730960 Semi wide 180 parts set €ITA F1808—VEy b 2 set
5 KX270442 Cap frame attachment set BFRTFTEVFAVFEY b 1set
6 KX270421 Cap attachment fixing screw BFF7RYF AL FBRITRS 2
7 KX270412 Needle bar attachment for cap frame 2.5mm IEFHASRT 2 v F A2 2.5m 1
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BFE> F (XY -C)
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02-—1 Cap pit (XY-C)
EFEY ~ (XY—=C)

ITEM LI ST No. DESCRIPTION e Q' TY NOTE
1 LA732521 Lock base (XY-C) Owv%4 R—2 (XY-C) 1
2 LA732510 Clamp pin 95U TEY 2
3 LA732500 Guide holder plate HA FRLE—TL—+ 2
4 LA732480 Guide holder (L) A4 FHRILE— (L) 1
5 LA732490 Guide pin HqREY 4
6 LA732470 Guide holder (R) HA RRLE—R 1
7 LA732450 Main body plate AETL—k 1
8 LA730760 Guide roller set A4 FE—5+y b 3set
9 LA730290 Guide roller shaft HA FO—S8 3

10 LA730281 Guide roller A4 FR—5 3
1 LA732460 Cap pit fixing stay BFEY PR T— 1
12 LA730220 Cap pit BFEY k 1
13 RD240261 Rotary plate felt(15 needles) B 7 =)L b (1544 2
14 A9012417 Spacer (Rol | bush) ¢3 L8 AR—Y (HEXTya) FHFES LS 2
15 LA730230 Cap frame support roller EFHEEO—5— 2
51 Cross recessed countersunk head screw M4 x 10 FFAMFIMNRT M4 x10
52 Truss head screw M4 x 10 FFEREA T RMERT WX 10
53 Cross recessed countersunk head screw M5Xx 20 FFREFMPFR D M5 %20
54 Plain washer M5 FRESE M5
55 Hex. nut M5 I AfaF v kM5 15E
56 Truss head screw M4 x8 TFERE BT RMRT M4x8
57 Plain washer ¢p4x ¢9x10.8 FEES p4x p9Ix10.8
58 Hex. nut M4 I ATy M 1E
59 Hex. nut M6 I AT kN6 15E
60 Plain washer ¢6x ¢16xt1 FEEE p6x p16xt]
61 Hex. nut M6 II ATk N6 3FE
62 Truss head screw M5x 10 +FER FSRMERS M5x10
63 Hex. nut M3 I ATy kM 1E
64 Hex. socket head cap screw M3x 15 AERAARIL b M3x15
65 Hex. socket head cap screw M4 x 6 REARFRIL ~ Mx6
(With spring washer) (NREERAT)
208 160127




02-2 Cap pit (XS-C)
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02—2  Cap pit (XS-C)
IBFEY b (XS—C)

ITEM LI ST No. DESCRIPTION e Q' TY NOTE
1 LA732610 Lock base (XS-C) Oy 4 R—2 (X$-C) 1
2 LA732510 Clamp pin 95U TEY 2
3 LA732500 Guide holder plate HA FRLE—TL—+ 2
4 LA732480 Guide holder (L) A4 FHRILE— (L) 1
5 LA732490 Guide pin HqREY 4
6 LA732470 Guide holder (R) HA RRLE—R 1
7 LA732670 Spacer (X$—C) ZR—H— (X$-C) 2
8 LA732450 Main body plate AETL—+ 1
9 LA730760 Guide roller set A4 FE—5+y b 3set

10 LA730290 Guide roller shaft HA FO—S8 3
1 LA730281 Guide roller A4 rR—3 3
12 LA732460 Cap pit fixing stay BFE Y FRIFRTF— 1
13 LA730220 Cap pit BFEY k 1
14 RD240261 Rotary plate felt (15 needles) E#M 7 =)L k (1544t 2
15 A9012417 Spacer (Rol | bush) ¢3 L8 AR—H (HXTya) FFES LS 2
16 LA730230 Cap frame support roller TR O —5— 2
51 Cross recessed countersunk head screw M4 x 10 FFRFIMDF S MAx10
52 Truss head screw M4 x10 FFERE S RNERS WX 10
53 Cross recessed countersunk head screw M5x 20 FFRFMAFR D M5 %20
54 Plain washer M5 FRESE M5
55 Hex. nut M5 I AfF v kM5 15
56 Truss head screw M4 x8 TFERE FSRNRT Mx8
57 Plain washer ¢p4x ¢9x10.8 FEREL p4x p9Ix10.8
58 Hex. nut M4 I ATy M 1E
59 Hex. nut M6 I AFF v kN6 15E
60 Plain washer ¢6x ¢p16xt1 FEEL p6x p16xt]
61 Hex. nut M6 II AT vk N6 3FE
62 Truss head screw M5x10 FFRA RS RNFS M5x 10
63 Hex. nut M3 I AEF Y kM3 15
64 Hex. socket head cap screw M3 x 15 RARMRIL ~ M3Ix15
65 Hex. socket head cap screw M4 x 6 RENRFRIL ~ Mx6
(With spring washer) (NRE2 )
208 160127
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02—3  Cap pit (CAL)

lEFEY ~ (CAI)

ITEM LI ST No. DESCRIPTION e Q' TY NOTE
1 LA732521 Lock base (XY-C) Owv%4 R—2 (XY-C) 1
2 LA732510 Clamp pin 95U TEY 2
3 LA733050 Guide holder plate CA2(L) HA B d—FL— kCA2(L) 1
4 LA733030 Guide holder CA2(L) HA KL #—CA2(L) 1
5 LA732490 Guide pin AqREY 4
6 LA733020 Guide holder CA2(R) H4 RHRJLH—CA2 (R) 1
7 LA733040 Guide holder plate CA2(R) HA FRLF—FL— rCA2(R) 1
8 LA732450 Main body plate AETL—+ 1
9 LA730760 Guide roller set A4 FE—5+y b 3set

10 LA730290 Guide roller shaft A4 KO—S8k 3
1 LA730281 Guide roller A4 rR—3 3
12 LA732460 Cap pit fixing stay BFE Y FRIFRTF— 1
13 LA730220 Cap pit BFEY k 1
14 RD240261 Rotary plate felt (15 needles) E#M 7 =L k (1544t) 2
15 A9012417 Spacer (Rol | bush) ¢3 L8 AR—H (HXTya) HES LS 2
16 LA730230 Cap frame support roller TR O —5— 2
51 Cross recessed countersunk head screw M4 x 10 FFRFIMDF S MAx10
52 Truss head screw M4 x10 FFERE S RNERS WX 10
53 Cross recessed countersunk head screw M5x 20 FFRFMAFR D M5 %20
54 Hex. socket head cap screw M4 x 10 RARFRIL ~ Mx10
55 Plain washer ¢4x ¢10xt1 FEE p4x p10xt]
56 Plain washer M5 FRER M5
57 Hex. nut M5 I ATy kN5 15E
58 Truss head screw M4 x8 TFERAS FSRNFS WX
59 Hex. nut M6 I AFF v kN6 15E
60 Plain washer ¢6x ¢p16xt1 FEEL p6x p16xt]
61 Hex. nut M6 II AT vk N6 3FE
62 Truss head screw M5x10 FFRA RS RNFS M5x 10
63 Hex. nut M3 I AEF Y kM3 15
64 Hex. socket head cap screw M3 x 15 RARMRIL ~ M3Ix15
65 Hex. socket head cap screw M4 x 6 RENRFRIL ~ Mx6
(With spring washer) (NRE2 )
208 160127
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02—4 Cap pit (CBI)

lEFEY ~ (CBI)

ITEM LI ST No. DESCRIPTION e Q' TY NOTE
1 LA732521 Lock base (XY-C) Owv%4 R—2 (XY-C) 1
2 LA732510 Clamp pin 95U TEY 2
3 LA732930 Guide holder plate CBII HA KR d—TFL—~CBI 2
4 LA732920 Guide holder CBI (L) HA R4 —CBI (L) 1
5 LA732490 Guide pin HqREY 4
6 LA732910 Guide holder CBI (R) H4 KRJLA—CBI (R) 1
7 LA732450 Main body plate AETL—k 1
8 LA730760 Guide roller set A4 FE—5+y b 3set
9 LA730290 Guide roller shaft HA FO—S8 3

10 LA730281 Guide roller A4 FR—5 3
1 LA732460 Cap pit fixing stay BFEY PR T— 1
12 LA730220 Cap pit BFEY k 1
13 RD240261 Rotary plate felt(15 needles) B 7 =)L b (1544 2
14 A9012417 Spacer (Rol | bush) ¢3 L8 AR—Y (HEXTya) FHFES LS 2
15 LA730230 Cap frame support roller EFHEEO—5— 2
51 Cross recessed countersunk head screw M4 x 10 FFAMFIMNRT M4 x10
52 Truss head screw M4 x 10 FFEREA T RMERT WX 10
53 Cross recessed countersunk head screw M5Xx 20 FFREFMPFR D M5 %20
54 Plain washer M5 FRESE M5
55 Hex. nut M5 I AfaF v kM5 15E
56 Truss head screw M4 x8 TFERE BT RMRT M4x8
57 Plain washer ¢p4x ¢9x10.8 FEES p4x p9Ix10.8
58 Hex. nut M4 I ATy M 1E
59 Hex. nut M6 I AT kN6 15E
60 Plain washer ¢6x ¢16xt1 FEEE p6x p16xt]
61 Hex. nut M6 II ATk N6 3FE
62 Truss head screw M5x 10 +FER FSRMERS M5x10
63 Hex. nut M3 I ATy kM 1E
64 Hex. socket head cap screw M3x 15 AERAARIL b M3x15
65 Hex. socket head cap screw M4 x 6 REARFRIL ~ Mx6
(With spring washer) (NREERAT)
208 160127
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03 Lock base
Ay ~N—2R

ITEM LI ST No. DESCRIPTION e Q' TY NOTE
1 LA732530 Lock guide plate aOys FL—kHAE 2
2 LA732540 Lock plate ays7L—k 2
3 LA732600 Base fixed bracket R—REETS7 v b 2
4 LA732570 Lock lever pin OvsLn—Ey 2
5 LA732580 Lock plate pin Oy JL—rEY 2
6 LA732560 Lock link aOyyYyvy 2
7 LA732550 Lock lever Oy LnN— 2
8 A9012580 Masking cap RRAFVTHvy T 2
9 LA732590 Link pin yroEY 2
10 LA732380 Threshold slider (C-1803) BERA1) (C-1803) 1
51 Cross recessed countersunk head screw M5x 15 FFREMNAFR D M5 15
52 Hex. socket button head screw M4 x 6 (SUS) REARFRE VAL b M x6(SUS)
53 Cross recessed countersunk head screw M5x 20 FFRFIMPAF S M5 %20
54 Hex. nut M5 I AfF v b W5 15
55 Plain washer M5(¢5.3x ¢10x1.0) FERES M5(¢5.3% ¢10x1.0)
56 Cross recessed countersunk head screw M5x8 FFRAFMDF D M5x8
57 Cross recessed pan screw M3 x5 FERFFRNRS M3x5
58 Plain washer ¢3.2x ¢7xt0.5 FEES ¢3x ¢pTx10.5
59 Hex. nut M4 I ATy M 1E
60 Hex. socket head cap screw M4 x 10 RAEFFHRIL & Mx10
61 Hex. socket head cap screw M5 x 30 AERAARIL b M6 x30
62 Waved washer nominal size 6 WHES FEE
63 Truss head screw M4 x5 FFERM FSRPRS Mx5

208 160201




04 Main body frame base
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04 Main body frame base
AEREA—X
ITEM LI ST No. DESCRIPTION e QT NOTE
1 LA732660 Base fixed spring R—ZEFE/NFR 2
2 A9012581 Metal washer (WSSB6-4-2) BT v v — WSSB6-4-2) 2
3 A9012583 Duracon washer (¢6 hole) $a15a07viv—(96R) 2
4 LA732640 Base fixed(R) R—2EE R) 1
5 LA732650 Base fixed(L) R—ZEE L) 1
6 LA732630 Wire pin TAXEY 2
7 LA730250 Wire hook DAY —T vy 1
8 LA732620 Main body frame base AE#HEA—Z 1
9 LA730850 Wire stay DA X —RTF— 1
10 LA732680 Guide rail A4 RL—L 1
1 LA730750 Wire rope J4v—a—7 1
12 LA730200 Positioning guide plate HERAHA KTL—F 1
13 LA732350 Main body frame KR 1
14 A9012579 Spring pin(¢$2.5x5) stainless RATYUTEU($2.5%5) RFULR 2
15 LA732421 Wire hold T4 YT 1
16 LA732430 Roller stay O—5—R7— 1
17 A9012198 E-ring(¢2) E B A 8 (FEER2) 2
18 LA732440 Roller pin a—3—tv 1
19 HS730230 Fixed roller BER—35 1
51 Cross recessed pan screw M3 x4 FTERFFRINRD M3 x4
52 Plain washer ¢3x ¢6xtl FEESE p3x p6xtl
53 Hex. nut M4 II bav: bl o T
54 Plain washer ¢p4x ¢8x10.5 FEREL p4x p8x10.5
55 Hex. socket button head screw M4 x 6 (SUS) RARMRE VHRIL b N x6(SUS)
56 Truss head screw M4 x5 TFRE BT RNRT Mx5
57 Truss head screw M4 x8 TFERE FSRNRT Mx8
58 Hex. socket button head screw M4 x 14 (SUS) ARARMARE VARV b M4 x14(SUS)
59 Cross recessed countersunk head screw M4 x 6 FFARFMNRD MAx6
(Under cut) (Fod—hvb)
60 Hex. nut M3 II bav: bl N KT
61 Cross recessed countersunk head screw M3 X6 FFEREMDFR D M3x6
62 Plain washer ¢p4x ¢9x10.8 EEE p4x ¢p9Ix10.8
63 Cross recessed pan screw M4 x8 FERFFRINRS M4x8
With spring washer) (NRESA)
208 160127




05 Main body frame
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05 Main body frame
AR

ITEM LI ST No. DESCRIPTION e Q' TY NOTE
1 A9012582 Compression spring (WM6-20) [E#8/ N (WM6-20) 2
2 LA732400 Push pin Fyvaty 2
3 LA7323T1 Lever bracket (L) L—=T545y kL) 1
4 A9012584 Nylons washer (¢5 hole) FA4OYTYw—(H5R) 2
5 LA730140 Cap frame fixed lever (L) IEFHEE L/A— (L) 1
6 A9012585 Nylons washer (¢ 7 hole) FAOYTy L —($TN) 2
7 LA730170 Fixed lever guide bush BELNA—HAFTyya 2
8 LA730160 Twist coil spring(L) RLYaAqLxQL) 1
9 LA732361 Lever bracket (R) LIN—T545 9 kR 1
10 LA730130 Cap frame fixed lever (R) IEFHEE L/A—R) 1
1 LA730150 Twist coil spring(R) RLYIASILIFRR) 1
51 Hex. nut M5 I AfAF v kN5 15E
52 Plain washer M5 FES M5
53 Hex. nut M3 I ATk M1
54 Plain washer ¢3x ¢7%x10.5 FEREL p3x ¢pTx10.5
55 Truss head screw M4 x8 TFRA RS RNFS WX
56 Hex. socket button head screw M3 x4 (SUS) REANRFRE VAL b M3 x 4(SUS)
57 Truss head screw M5x 20 +FERE B S RNERT M5x20
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06 Wide cap change frame
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06 Wide cap change frame
74 FIEFER
ITEM LI ST No. DESCRIPTION e Q' TY NOTE
1 LA730022 Cap change frame a’ssy 18T & #Assy 1set
2 LA730342 Change frame main body BRAREKIL—L 1
3 LA730351 Cap hold belt fixing pin IEFHRIAL FETE S 1
4 LA732100 Cap set L(k-clip) BFEELKS U v ) 1
5 LA730371 Belt hook RLkTyYy 1
6 LA732090 Cap set R(k-clip) IEFRER KT Uy ) 1
7 LA732130 Cap clip(k) LS (] 4
8 LA730363 Cap hold belt IEFWIAIL b 1
51 Hex. nut M4 I ATy kM1
52 Plain washer M4 ¢ 10 t1 ERES M4 610 t1(S HFH)
53 Spring washer M4 (1) INRES MQ2B)
54 Square nut M3 (W5.5 t2.4) ey b M3W5. 5 t2.4)
55 Hex. socket head cap screw M4 x 8 RARASRIL - Mx8
56 Plain washer M3 ¢8 t0.5 FEES M3 8 t0.5(S A¥FH)
57 Hex. socket head cap screw M3 x6 RENRFRIL ~ M3x6
58 Truss head screw M3 x4 TFERA S RMFT M3x4
208 160127
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07 Semi wide cap change frame
T4 FIEFER
ITEM LI ST No. DESCRIPTION e Q' TY NOTE
1 LA730930 Semi cap change frame (120) a’ ssy + 2 HEFER (120) Assy 1set
LA730940 Semi cap change frame(180) a’ ssy + S HEFEH: (180) Assy 1set
2 LA731180 Cap support frame 120 set EFSr 7 L—L120€y + 1
LA731190 Cap support frame 180 set IBFZ5 T L—L180k Y k 1
3 LA731080 Cap support rubber BFZyITL 2
LA731140 Cap support rubber (180) 18F524 3 L (180) 2
4 LA731080 Cap support rubber BFZs T L 2
5 LA731070 Cap support frame (120) 1§F 24 7 L—L4(120) 1
LA731130 Cap support frame (180) 1§F 4 7 L—L(180) 1
6 LA731160 Semi wide 120 belt set €374 FI120] L hEY b 1set
LA731170 Semi wide 180 belt set 374 FI180RL ke Y k 1set
7 LA731030 Set belt A(120) I AL RA(120) 1
LA731110 Set belt A(180) T AL FA(180) 1
8 LA731050 Set belt B(120) I AL B (120) 1
LA731120 Set belt B(180) I AL B (180) 1
9 LA731040 Belt set stay R MRIRTF— 2
10 LA731090 Cap set rubber A BRI T LA 2
1 LA731100 Cap set rubber B(120) 1EF48 T = LB (120) 2
LA731150 Cap set rubber B(180) EF4#8 T = LB (180) 2
12 LA731020 Set col lar Yy bhS5— 1
13 LA731060 Cap support BTy 1
14 LA730990 Peak support ey Ry 1
15 LA731000 Peak support bracket EYLRIISTY b 1
16 LA730980 Semi change frame main body frame tIBBRERERTL—L 1
17 LA731010 Hinge pin EVSEY 2
18 LA731200 Clamp catch 950 TF vy F 1
51 Wing nut M3 I (With washers) Iy b M3 28 (FES, NRESM)
52 Hex. socket head cap screw M4 x5 REFUFTHRIL & M x5
53 Hex. socket head cap screw M3x5(With washers) |ARENRFARIL b M3x5(FES, /ARES)
54 Hex. socket head cap screw M3x6 (With washers) |ABRMFRIL b M3x6(FEES, /N RESHT)
55 Truss head screw M4 x5 FFERM FSRPRS Mx5
56 Hex. nut M4 (With washers) AT b M (EESR, NRER)
57 Hex. socket head cap screw M4 x 10 ARARMARIL & Mx10
With plain washer) (FEEEAT)
58 Hex. socket button head screw M4 x 6 RARMSRE VHRIL ~ Mx6
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08A Wide cap set jig (0T rotation) A
T4 FIEFtEy FeR (OTEE) A
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08A Wide cap set jig (OT rotation) A
74 KiEFty baE (O TREER) A
ITEM L1 ST No. DESCRIPTION EYTE QTY NOTE
1 LA730541 Instruction plate feeHiR 1 [eetion
*TIav
2 HS730790 Magnet rubber TRy bS8— 1 [oetion
*Fav
3 A9012418 Stainless hinge (B-1027-10) AT UL AMEREE (B-1027-10) 1 g‘_’tji,‘{“
var
4 LA730530 Hinge plate WETL— 1 |owtion
*Iav
5 LA730901 Cap jig bracket stay BFAETS Y FRF— 1 [eetion
*Tav
6 LA732190 Support collar XHNS— 3 [otion
*Fav
7 LA732220 Fixed pin o Opti
BEE> 1 17@3>
8 LA732230 Extension spring (AWF10-30) 3138 1) /X (AWF10-30) 1 [otion
*Iav
9 LA730910 Cap jig bracket base BFAETSH Y FR—Z 1 [otion
*Tav
10 HS730780 Table support plate F—ILETR o [oetion
*Fav
11 HS730770 Table fixed grip screw F—ILEETY v IR o [option
*+Ivav
12 LA732180 Set jig lever £y FARLN— 1 [oetion
- +Ivav
13 A9012567 C-ring(For hole) ¢16 CRUE A8 (RFAD) 616 o [option
*Tav
14 LA732201 Roller 0—5— 1 [oetion
*Fav
15 A9010006 Bear ing (62577) R 24 (62572) 1 [otion
+Ivav
16 LA732210 Lever spacer LIA—Z Rt 1 [oetion
*Iav
51 Cross recessed pan screw M3 x4 +ERAFRDRT M3x4 Option
*TIav
52 Hex. socket head cap screw M4 x 10 AEREAREIL b Mx10 Option
*Fav
53 Spring washer M4 (II) RRES M) Option
*+Ivav
54 Plain washer M4 FES WM(IHFR) Option
*Iav
55 Hex. socket head cap screw M6 x 16 AARAARIL b M6 x 16 Option
*Tav
56 Spring washer M6(II) NRES N6(2B) Option
*Fav
57 Plain washer M6 FES N6 (T HEN) Option
*+Ivav
58 Cross recessed countersunk head screw M4 x 12 FFRAMNR S M x 12 Option
*Iav
59 Hex. nut M4 I AEFY W 1E Option
*TIav
60 Hex. socket head cap screw M4 x 16 ABRARIL - Mx16 Option
*Fav
61 Hex. socket head cap screw M6 x 12 AETRARIL ~ M6 x 12 Option
*+Ivav
62 Hex. socket head cap screw M4 x6 REFFRIL b M x6 Option
*Iav
63 Plain washer M5(t1.6) FHEE M5(IAFA) (11.6) Option
: *Ivav
64 Plain washer M5(t1.0) EES N5 (2 H%H) (t1.0) Option
*Fav
65 Hex. socket head cap screw M5x 14 RETUTARIL b M5x 14 Option
*+Ivav
66 Plain washer M5(¢12-t1.0) RS W5 (S HFR) (12:11.0) Option
i A7vav
67 Hex. socket head cap screw M5x12 ARARARIL b M5x12 Option
*Tav
208 151117




08B Wide cap set jig (0T rotation) B
T4 FigFtEy B (OTOE) B
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o8B Wide cap set jig (OT rotation) B
74 KiEFty haE (O TEER) B
ITEM L1 ST No. DESCRIPTION EYTE QTY NOTE
1 LA732700 Cap set jig a ssy(0T-rotation) 18F+ v biaBAssy (OTEER) 1set gj’_’tjifi”
vav
2 LA732170 Positioning plate HB®RATL— b 1 [oetion
*Fav
3 A9011285 DK bush with flange (K5F1510-23) £244DK 7w & 2 (K5F1510-23) 1 S;tj[?n
var
4 A9012561 Set col lar (SCCN15-8) £y k75— (SCON15-8) 1 [%tion
*Iav
5 LA730810 Peak support 24 1 [oetion
*Tav
6 LA730820 Peak support fixed pin ESYEEL Y o [option
*Fav
7 LA730200 Positioning guide plate WMERAHA RTL—+ 1 [%tion
*+Ivav
8 LA730511 Cap frame jig frame IEFREET L—L 1 [eetion
*Iav
9 A9012416 Spring plunger (PSF-5-SS) 2T UH TS S 10— (PSF-5-58) > Sﬁtjiff”
vav
10 A9012584 Nylons washer (¢5 hole) F4BYT Y v—($57) 2 [%tion
*Fav
11 LA730140 Cap frame fixed lever (L) IEFHEE L/ \— L) 1 [Oetion
*+Ivav
12 A9012585 Nylons washer (¢7 hole) FAOU Ty rv—(HTH) o [otion
*Iav
13 LA730170 Fixed lever guide bush BELA—HA KTya o [option
*Tav
14 LA730160 Twist coil spring(L) BLYIAILNRQL) 1 [oetion
*Fav
15 LA730130 Cap frame fixed lever (R) 18 FHEE L/\—R) 1 [Otion
+Ivav
16 LA730150 Twist coil spring(R) RLYIAILAFRR) 1 [oetion
*Iav
17 LA730830 Cap frame jig drum IETHAE RS A 1 [eetion
*TIav
18 LA732710 Needle bar set jig(tl.5) $HRR F B A (t1.5) 1 [%tion
*Fav
51 Hex. socket head cap screw M3x5 RARITARIL b M3x5 Option
*+Ivav
52 Spring washer M3(I) RARESE N3Q2E) Option
*Iav
53 Plain washer M3 FES M (IAHFR) Option
*Tav
54 Hex. nut M5 II ] Option
*Fav
55 Hex. socket set screw(Flat point) M5x4 AREARMIEA RS (FE) M5x4 Option
*+Ivav
56 Truss head screw M5x 20 +FIRUT RS RINRT M5 X 20 Option
*Iav
57 Plain washer M4 FES M(ITAHFR) Option
*TIav
58 Spring washer M4 (I) NRES WMD) Option
*Fav
59 Hex. socket head cap screw M4 x 10 RETUTARIL B M x 10 Option
*+Ivav
60 Truss head screw M4 x 6 +FIRUT RS RIS M x6 Option
*Iav
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09 Wide cap set jig (0OT)
T4 FiEFty FigB (OT)
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09 Wide cap set jig (OT)

4 RiEFEy bEE (OT)
ITEM L1 ST No. DESCRIPTION EYTE QTY NOTE
1| LA730090  [Cap set jig a ssy(OT) 1T+ v FihBAssy (0D 1set|F52, .
2 LA730540 Instruction plate 1a4HR 1 [oetion
*Fav

3 HS730790 Magnet rubber 25 Ry RS A— 1 [oetion
*+Ivav

4 A9012418 Stainless hinge (B-1027-10) AT UL RBFEEE (B-1027-10) 1 [P
var

5 LA730530 Hinge plate WESL— b 1 |oetion
*Tav

6 LA730900 Cap jig bracket stay EFAETS Y FRT— 1 [option
*Fav

7 LA730810 Peak support Y 1 [oetion
*+Ivav

8 LA730820 Peak support fixed pin ESyEEL Y o [otion
*Iav

9 LA730200 Positioning guide plate HMBRAHA RTL— bk 1 [eetion
*Tav

10 LA730511 Cap frame jig frame BFHAET L—L4 1 [oetion
- TIvav

11 A9012416 Spring plunger (PSF-5-SS) 2T U5 TS5 2L — (PSF-5-S) 2 Sjl_)tjign
var

12 A9012584 Nylons washer (¢5 hole) FA4AYTy o r—(P5R) 2 |%tion
*Iav

13 LA730140 Cap frame fixed lever (L) EFHEEL/A—L) 1 [oetion
*Tav

14 A9012585 Nylons washer (¢7 hole) F4RYTYS v — (TR 2 [%tion
*Fav

15 LA730170 Fixed lever guide bush BELA—HA KTwia o [option
+Ivav

16 LA730160 Twist coil spring(L) RLYIA IR 1 [oetion
*Iav

17 LA730130 Cap frame fixed lever (R) 1B FREE L/ \— R) 1 [eetion
*TIav

18 LA730150 Twist coil spring(R) BLYIAILNRR) 1 [oetion
*Fav

19 LA730830 Cap jig drum EBFBE RS A 1 |owtion
- FIvav

20 LA730910 Cap jig bracket base BFAEETSH Y hR—=2 1 [Oetion
*Iav

21 HS730780 Table support plate F—TLEFIR o [option
*Tav

22 HS730770 Table fixed grip screw ToINERTY Y THD o [oetion
*Fav

23 LA732710 Needle bar set jig(t1.5) $HRR F AR (11.5) 1 [eption
- *+Ivav

51 Cross recessed pan screw M3 x4 +FRIFFAPERD M3x4 Option
*Iav

52 Hex. socket head cap screw M4 x10 AR b M x10 Option
*TIav

53 Spring washer M4 (I) NRES WMD) Option
*Fav

54 Plain washer M4 FES M(IHEH) Option
*+Ivav

55 Hex. socket head cap screw M3x5 REFTRIL b M3x5 Option
*Iav

56 Spring washer M3 (1) RRES N3 QD) Option
*Tav

57 Plain washer M3 TES M3(IHER) Option
*Fav

58 Hex. nut M5 II AfEF vk N5 38 Option
*+Ivav

59 Truss head screw M5x 20 +FIUT kS RINRT M5 X 20 Option
*Iav

60 Truss head screw M5x6 +ERA RS RNRS M5x6 Option
*Tav

61 Plain washer M6 TES M6 (I HER) Option
*Fav

62 Spring washer M6 (1) INRES N6 (2E) Option
*+Ivav

63 Hex. socket head cap screw M6x 12 REFRUTRIL b M6x 12 Option
*Iav
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10 Semi wide cap set jig (OT)
TIDA FIEFEy FgE (OT)
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10 Semi wide cap set jig (OT)
X4 FiEFEyY AR (OT)
ITEM L1 ST No. DESCRIPTION EYTE QTY NOTE
1 LA733090 Semi wide cap set jig a ssy(0T) 2274 FigFE v FaBAssy (0T) 1set gj’_’tjifi”
vav
2 LA730540 Instruction plate 1a4HR 1 [oetion
*Fav
3 HS730790 Magnet rubber 25 Ry RS A— 1 [oetion
*Iav
4 A9012418 Stainless hinge (B-1027-10) ATV LRAWEREE (B-1027-10) 1 [P
var
5 LA730530 Hinge plate WESL— b 1 |oetion
*Tav
6 LA730900 Cap jig bracket stay EFAETS Y FRT— 1 [option
*Fav
7 LA730820 Peak support fixed pin ESrEEE Y o [otion
*Iav
8 LA730200 Positioning guide plate MEBRAHA ETL—F 1 |%tion
A7vav
9 LA730511 Cap frame jig frame 1EFEET L—L4 1 [oetion
*Tav
10 A9012416 Spring plunger (PSF-5-SS) 2FY U5 TS — (PSF-5-SS) 2 (;ngn
var
11 A9012584 Nylons washer (¢5 hole) F4OYT Y r—(B5R) o [oetion
*Iav
12 LA730140 Cap frame fixed lever (L) IEFRERE L/A— L) 1 [eetion
A7vav
13 A9012585 Nylons washer (¢ 7 hole) FAOL Ty —(HTR) o [option
*Tav
14 LA730170 Fixed lever guide bush AR LA—HA RTvsa o [oetion
*Fav
15 LA730160 Twist coil spring(L) RLYaALILNERL 1 [eption
*Iav
16 LA730130 Cap frame fixed lever (R) IEFHEE L/A— R) 1 [eetion
A7vav
17 LA730150 Twist coil spring(R) RLYaAf LAk ®) 1 [oetion
*TIav
18 LA730970 Cap jig drum(Semi) EFAE RS L(ES) 1 [oetion
*Fav
19 LA730910 Cap jig bracket base EFAB TSy hR—Z 1 [oetion
*Iav
20 HS730780 Table support plate F—ILLTFIR o [otion
A7vav
21 HS730770 Table fixed grip screw FTLEESY v TR o [option
*Tav
22 LA732710 Needle bar set jig(tl.5) $HRR F B A (t1.5) 1 [%tion
*Fav
51 Cross recessed pan screw M3 x4 FERGFFRNPRD M3x4 Option
*Iav
52 Hex. socket head cap screw M4 x 10 RERFRIL b M x10 Option
A7vav
53 Spring washer M4 (1) INRES M OD) Option
*TIav
54 Plain washer M4 TES MA(IHER) Option
*Fav
55 Hex. nut M5 II AfEF vk N5 38 Option
*Iav
56 Truss head screw M5x 20 +FRUT RS RINRT M5 X 20 Option
A7vav
57 Truss head screw M5x6 +ERA RS RNRS M5x6 Option
*Tav
58 Plain washer M6 TES M6 (I HER) Option
*Fav
59 Spring washer M6 (1) INRES N6 (2E) Option
*Iav
60 Hex. socket head cap screw M6x 12 REFRUTRIL b M6x 12 Option
A7vav
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